For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 54

Adjustable Seat

1525

AT

(&)

Sy

X

8 N

an

NRAEEE T e
M e e

e
S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Adjustable Seat

Page 2 of 54

Ref#  Part Number Qty S/P/F  Description
1 17239A 1 S  Bracket, Seat Lift
2 710-1268 2 /P Screw, #10-16, 0.375
3  712-3004A 2 /P Nut, Flange Lock, 5/16-18, Gr5
4  712-3027 1 S  Nut, Flange Lock, 1/4-20
5 720-0433 1 Grip, Seat, Adjustment (Yellow)
6 726-0201 2 Nut, Speed, .3125 ID
7  731-1989 4 Spacer, Seat, Adjustment
8  732-0499 1 Spring, Compression .41 OD x 1.50
9 732-1027 1 Spring, Extension, .80 Dia x 4.2 Lg.
10 732-1175 1 Spring, Extension, .815 Dia x 4.4 Lg.
11 736-0175 1 S  Washer, Spring, .265 x .562 x.025
12 736-0204 1 /P Washer, Flat, .344 ID x .62 OD
13  736-0275 2 S  Washer, Flat, .344 x .688 x .065
14  736-3019 2 Washer, Flat, .531 x 1.062 x .134
15  738-0137A 1 S  Screw, Shoulder, .340 x .285, 1/4-20
16  738-0296 2 S  Shoulder, Screw .437 x .286 Lg
17  738-1198 4 Screw, Shoulder, .50 x.50, 5/16-18
18  783-0209A 1 S  Bracket, Seat Lift
19 783-0611 1 Stop, Seat, Adjustment
20 783-0738A 1 S  Bracket, Pivot, Seat
21  783-0739 1 Lever, Seat, Adjustment
22  783-0753 1 Selector, Seat, Adjustment
23  757-04004 1 S  Seat, Mid-back, V-1480

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 3 of 54

Air Filter/Muffler Gasket

1525

(@) (©)
AN T
AN \\ ﬁ\o_.u_v
% —~ K N
N.... 77 ..iruL;
O X (( P <)
YD
" 1
o)
()
P \.J.}/ g
e _ \ \_1
J.\ ,w,m m\mwc” / -mwwn“m,v
AN NEALN/ A7 V'
) IS <’
//npr AMM“M‘_ull!mﬂlllJa...V. \..\\m\ ’
&
/)
/)
e 1
h/A _\u, / ““\\\\\
1/
_ﬁ iy /
~— il /
,.:!J_..r““m“\\\
A-AKR ......... / .
\ - / i
\H \ //./ //r //
.f...r.....i,.,... \\ VN /.”/ \”.. v_
¢'r.A&m,.....||., ’ ../N” \
o) /78
&) ayEy /4
AN /L EN
CAYT 1//////8
NC S S EN
NN\YITT////// 54
NN S EFE L
\\g v ,////wr|\.1:11,,\ah1m..._mgmxmmm_mw\\
e ot /
N
),

A Ty} \H,..,-E-ir

TN Va V
0
L

. -
.
km_\

S L

™,

~_

|

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Air Filter/Muffler Gasket

Page 4 of 54

Ref#  Part Number Qty S/P/F  Description
1 KM-11011-7009 1 S  Case, Air Filter Upper
2 KM-11013-7016 1 S  Element, Air Filter
3 KM-11013-7017 1 Element, Air Filter
4  KM-11038-7004 1 S  Case Assy, Air Filter Lower
5 KM-11060-7021 2 /P Gasket, Muffler
6 KM-32153-7007 1 S  Pipe, Breather
7  KM-92015-1193 2 Nut
8 KM-92153-7007 2 Bolt
9 KM-670B2010 2 O-Ring,10mm

WWW.mymowerparts.com



Page 5 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Carburetor/Intake Manifold

1525

AT,

ﬁ,,mn,._\v
T . \e
E——r0m )\ \
= ™ ~a m M m__wf u ..._
(o i
)
~ \ /
- /o /
m —=) /) / A\S N
T/ /N G
TN § /S L5 \ﬁ 7 P
_ | “ > v o)
¥ AN / ‘\mv“mummmmmm),\ yd g _/_..i.\ v,
NRCIN > I
V552 \\ @
| /S N LT S
VARV ,.....v Aww () P (o)
||..J Y / \\ p—, / / _ﬁx L e \\ \\ A
{ mwl... Ly Ov.....mw.. / m Mm_\ w ~ . Armé\ \u .\_ \ \\..\“_
Q“?, y v #wH\ ) | T Y/ Gl
LI >/ L N Y S D)
{ m__ilu_HE O \\\ \ el A N /S I N, -
(e~ \_W/ ® g ] ) ()
® SN Gy % T
- — ¥ - ‘/nwn_m. ‘..ym@ Ar.. o0 .__ A\cm_/v \ , \\
||\.|.|\...|\\\ s y . " I ", by it fﬂ e )
.__ \\\1H\..|\..\...\\\\..\\1| “1@559 DH va .l:_\mx ,“/._.PA , .ﬂjwm ,_ﬁ uM'I Anul.._‘ \nnmm
of - \
oD 4 @ Q A..m | \__ - %ﬁuv
‘ B LIS A
Y (o / \ /
Afm.\v A/{\V &) N ,\_nuf,u, \_.. /x. % ° -
— N\ NIV
P Jf // A mu\v Aw_m )
\uw1\ ///
/ ’ \
\\ N

WWW.mymowerparts.com

ﬁ\mo,,

N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525
Carburetor/Intake Manifold

Page 6 of 54

Ref#  Part Number Qty S/P/F  Description
1 KM-11061-7004 1 /P Gasket, Manifold - Carb
2 KM-11061-7005 1 S  Gasket, Carb
3 KM-11061-7009 1 Gasket, Chamber
4 KM-11061-7010 1 Gasket
5 KM-13107-7018 1 Shaft
6 KM-15003-7047 1 S  Carburetor Assy
7 KM-16014-7001 1 S  Screw, Pilot Air
8 KM-16020-7003 1 Chamber, Float
9 KM-16025-7006 1 Valve, Throttle
10 KM-16030-7003 1 Valve, Float
11 KM-16031-7002 1 Float
12 KM-16041-7016 1 Shaft, Carburetor Choke
13 KM-16041-7018 1 Shaft, Carburetor Throttle
14  KM-16186-7002 1 Valve Assy, Choke
15 KM-39076-7001 1 Limiter
16 KM-49121-7001 1 Nozzle, Main
17 KM-59076-7005 1 Manifold, Intake
18 KM-92009-2083 2 Screw
19 KM-92009-2349 1 Screw
20 KM-92055-2174 1 O-Ring
21 KM-92055-7007 2 O-Ring, 1d=31
22 KM-92063-7026 1 Jet, Main, #88
23 KM-92081-2234 1 Spring
24  KM-92093-2100 1 Seal
25 KM-92093-7003 1 Seal
26 KM-92145-7015 1 Spring
27 KM-92153-7009 4 Bolt
28 KM-92172-7001 1 S Screw
29 KM-92200-7014 1 Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 54

1525

Cooling

R

- e <t
L TS ( “ _
A/MM\V N .7,.“;/#
LN (o)
T T
= r.mw P
huAS /“,,/n.,y e
o / ,.J/ P \\\
: ) &) N\
i A Vi o S ||-.r..,
ﬁ _-H..----u,
/ AN \\am N e S
N [y s
...... L N 7 aul
,_ / - T NIE R
e\ DAY R lErZ, o -
j y j 7 _.mnn..“wnu, \ .\ ﬁ_\.ﬁ u\ ﬁ \ﬁa A
A\ ] od «/ VY 2 o
. \\/ A & N (@)
\““\ / /\ e ,.AA nﬂw ,.Du\v, N
m“\ \\ o 1 / ._M\ /,.hL 1n..w...w ™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 8 of 54
Cooling
Ref#  Part Number Qty S/P/F  Description
1 KM-13270-7007 1 Plate
2 KM-14037-7010 1 S  Screen
3  KM-14091-7008 1 Cover
4  KM-23062-7008 1 S  Bracket, Comp
5 KM-49089-7023 1 Shroud, Engine, #2 Cylinder
6 KM-49089-7025 1 S  Shroud, Engine
7  KM-59041-7001 1 S Fan
8 KM-59066-7008 1 Housing, Fan
9 KM-92009-7008 3 S  Screw, 6x10
10 KM-92026-7007 1 /P Spacer
11  KM-92153-7007 3 Bolt
12 KM-92153-7008 1 Bolt
13 KM-92171-7005 1 Clamp
14  KM-130B0612 6 S Bolt, Flanged
15 KM-130B0616 2 S Bolt, Flanged
16 KM-130B0816 1 S Bolt, Flanged
17  KM-23062-7004-9H 1 Bracket
18 KM-56033-7001 1 Label, Manual
19 KM-56070-7001 1 Label, Warning
20 KM-56080-7016 1 Label, Brand

WWW.mymowerparts.com



Page 9 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Cylinder/Crankcase

1525

)
L <
N .
. an \ Af,q\v
.m_.-mﬂﬂ- |
V ,;v \\\ ~
) . .
(Y] i Sk .nuu““ \....., o
/W H o "mﬁwu_mm_u, & nnmm.m.mw__w Am,mw_\_
N A A e i nwrwr/ w
/,., { \m’r 5 (g & ”U, \ ,/ Y ’ AMWV
\ \_n., .,VV R__ﬁ.__mmnwu_m o, ”mwm Lot 33 mmw
/un...“\\ “Mm, DT A -
. s ()
M@ , Wh e A
|
e “ \ .
B Y Sy | Ay
M// . .NA / x N\
/ A / y/ \
/ ,“"nuuullll N 1”” //
, Wfr
) i
|||IA — —
N \ /
N u \\)”/f - \\JI

IIH —
u__ﬁmw-u [

v@ _

- e—— - rflll.l..-ullm-lll. Y,

\ﬁ \ \.,f. ;m

@
@ L
<t ////
@) ,a »
T .“

TR s
Z.--_ w_

e

. m
@

[ A,mm M
/_.,‘.m.

:
:
|

o

~.

S MW
Nm

“

...I..i..._ll
AN

¢
&

A\sa
m,,m

‘o
/{ﬁ\\ ,
//// .-.m.
/_._q“a
\\,
4 .\ urllﬂﬂ. P g
/ 0g) (@
VN
/ YN,
// AN\ B
m,m i m\wm,.._u,\ [D@g

=

wr.

mnt”

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Cylinder/Crankcase

Page 10 of 54

Ref#  Part Number Qty S/P/F  Description

1 KM-11004-7008 2 S  Gasket, Head
2 KM-11008-7010 1 Head, Cylinder #1 Complete
3 KM-11008-7011 1 S  Head, Cylinder #2 Complete
4  KM-11022-7003 2 Case, Rocker
5 KM-11060-7001 2 Gasket, Rocker Case
6 KM-11061-7007 1 Gasket, Crankcase Cover
7 KM-11061-7008 1 Gasket, Breather
8 KM-14091-7007 1 Cover
9 KM-49015-7009 1 Cover, Crankcase

10 KM-49120-7015 1 Crankcase, Complete

11  KM-59071-2079 1 Joint

12 KM-92043-7001 6 Pin

13 KM-92049-7001 4 /P Seal, Oil rvc2 6x11x10.2

14  KM-92049-7002 1 S  Seal, Oil 35-48-8 Tc

15 KM-92049-7004 1 S  Seal, Oil 35-62-8 Tc

16  KM-92049-7005 1 Seal, Oil 8x14x5 Hs

17  KM-92139-7002 1 Bushing

18 KM-130B0612 4 S Bolt, Flanged

19 KM-130B0640 4 S Bolt, Flanged

20 KM-130T0850 17 S Bolt, Flanged

21  KM-130T0875 2 S Bolt, Flanged

22 KM-172G0818 4 Bolt, Stud

WWW.mymowerparts.com



Page 11 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525
Dash Panel

\ S
H// &)
3 o (
SN . A/ /%,\R N
N\ TN 5 7/ \
CHCONY GO
:H// - // /ﬁ\ \ A/,
//J..,HW % p /
) \, A /
Y ,//// oy
Sy, Bt W e SIS
G EEN \w
p \w < N ///
P AN

VRN WO RN
@A
e’

2

L N, N
r% VV\WMMMVLMMW

mwmmww\\ )
N
.
A\ u._uv A %
N A

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 12 of 54
Dash Panel
Ref#  Part Number Qty S/P/F  Description

1 710-0136 1 /P Screw, 1/4-20, 1.75, Gr5
2 710-0192 2 /P Screw, #10-24 X .375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 2 /P Screw, Hx. Wash. Hd, Tapp. 1/4-20 x .75
5 710-0650 4 /P Screw, Hx. Wash. Hd, Tapp, 5/16-18, .875
6 710-0703 1 /P Screw, Carriage, 1/4-20, .75,
7  710-0726 6 /P Screw, Hx. Wash. Hd, Tapp, 5/16-12 x .75
8  710-0895 1 Screw, 1/4-15, 0.750
9 710-1611B 2 /P Screw, Torx Hd. Tapp. 5/16-18 x .75

10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips

11 712-0142 1 /P Nut, 8-32

12 712-0271 2 /P Nut, Hex, 1/4-20, Sems

13  712-0397 2 S Nut, Wing, 1/4-20 w/ Bell Washer

14  712-3087 1 /P Nut, Wing, 1/4-20

15 714-0104 1 S Internal Cotter Pin, .072 x 1.13

16 725-1426 1 S  Solenoid, 12V, 100 Amp

17  731-2615 1 Dash

18  731-2620 1 Lever, Dash, Cruise

19 731-2621 1 S  Lever, Dash, Brake

20 731-3161 1 S  Knob, Throttle Control

21  731-3232 1 Roller, Latch, Hood

22  736-0222 2 S  Washer, External Lock, 1/4

23  738-1132 1 Screw, Shoulder, 1/4-20, .25 x .15

24  746-1100 1 S  Cable, Throttle, 38.0 Lg

25  746-04057 1 Cable, Choke, 45.5 Lg.

26  747-1323A 1 Rod, .250 Dia x 4.25 Lg.

27  747-2130 1 Rod, Support, Side Panel RH

28 747-2131 1 Rod, Support, Side Panel LH

29  749-04000A 1 S  Tube, Dash, Support

30 783-0462 1 /P Bracket, PTO Switch Retainer

31 783-1447 1 S  Bracket, Support, Battery

32 783-1448 1 S  Bracket, Support, Hood Latch

33  783-1449 1 Bracket, Battery, Hold Down

34  783-1499 1 S  Bracket, Rod, Dash

35 925-1707C 1 S  Battery, 275 CCA, Dry

WWW.mymowerparts.com



Page 13 of 54

Vi i
/

e
D

-
) B AN

)

™~ RN T A

A7 BTN Yo

N

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Drive System

1525

(7 s NN

SO TN 8B) TR

T T NSEA
\
-

h =yl

A

7
//
/
e
N\\ -

me
4l
m

/

s o

/
Ly

L Y i

T
¥ /

(@)\

A,e
S~

Gt
-

% o
v ®

vA\

,/ //
@ N
$

o)
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Drive System

Page 14 of 54

Ref#  Part Number Qty S/P/F  Description
1 17840 2 S  Bracket, Mounting, Transaxle
2 618-0365 2 S  Hub Assembly, Wheel
3 618-0667 1 S  Transmission, Hydrostatic
4  629-0949A 1 Harness Assembly, Ground & Reverse
5 683-0251 1 Bracket Assembly, Idler, Center Dbl
6 710-0176 4 /P Hex Cap Screw, 5/16-18, 2.75, Gr5
7  710-0227 2 /P Screw, #8-18, 0.500
8 710-0344 3 /P Hex Cap Screw, 3/8-16, 1.50, Gr5
9 710-0726 6 /P Screw, 5/16-12, 0.75
10  710-0599 1 /P Screw, 1/4-20, 0.5
11 710-3007 3 /P Screw, #12-24, 0.375
12 710-3011 1 /P Hex Cap Screw, 3/8-16, 2.25, Gr5
13  710-3103 1 /P Hex Cap Screw, 5/16-18, 2.00, Gr5
14  711-0677 1 S  Ferrule, 5/16-18 x .312 Dia
15 711-0832 1 S  Ferrule, 3/8-24 x .375 Dia
16  712-0291 1 S Nut, Hex Lock, 1/4-20
17  712-0333 1 S Nut, Hex, 1/2-20, Gr2
18  712-0431 4 S  Nut, Flange Lock, 3/8-16
19 712-1329 2 /P Nut, 3/4-16, Grb, Hx
20  712-3004A 5 /P Nut, Flange Lock, 5/16-18, Gr5
21  712-3010 1 S Nut, Hex, 5/16-18, Gr5
22  712-3017 3 S Nut, Hex, 3/8-16, Gr8
23  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
24 714-0111 1 S Pin, Cotter, 3/32, 1.0
25  725-0157 2 /P Cable, Tie, 3/16 x .05 x 7.4
26 725-1644 1 Switch, Spring, Short
27  726-0154 1 S Tie, Cable, Push Mount 7.5 Lg
28  726-0320 1 S  Plate, Insulator Nut
29  731-1449A 1 S Fan, Blade, 10"
30 732-0209 1 S  Spring, .48 OD x 2.03 Extension
31  732-0429A 1 S  Spring, Extension, .50 Dia x 3.97 Lg
32 732-0716 1 S  Spring, Extension, .59 OD x 4.00 Lg
33 732-0729 1 /P Ring, Wire
34  732-0994 1 Spring, Extension, .500 Dia x 7.0 Lg
35 732-3118 1 Spring, Extension, 3/8 OD x 1.44 Lg
36  736-0140 3 S  Washer, Flat, .385 x .62 x .063
37 736-0169 1 S  Washer, Lock, 3/8 , Regular Duty
38 736-0275 1 S  Washer, Flat, .344 x .688 x .065
39 736-0921 1 S  Washer, Lock, 1/2 , Regular Duty
40  736-3010 1 /P Washer, Flat, .407 x .812 x .135 Hdn
41  738-0372B 1 /P Spacer, Shoulder, 1.00 x .38 x .38
42  T747-1149 1 Rod, Hydro Bypass
43  747-1150 1 Rod, Brake, Hydro
44  747-1151 1 Rod, Control, Hydro
45  750-0535 1 S  Spacer, .376 ID x .625 OD x .22
46  754-0640 1 S Belt, V Type, Poly
47  756-0116 2 S  Pulley, Idler, V Type x 3.06 Dia
48  756-0981A 1 S  Pulley, Idler, Flat 2.75 OD
49  756-1166 1 Pulley, Input, 5.0 Dia
50 783-0810 1 S  Bracket, Transmission, Torque Hydro
51  783-1019 1 S  Bracket, Actuator, Switch
52  756-0978A 1 S  Pulley, Engine, 3.56 Dia.
732-1716  732-1716

WWW.myimower pares.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 54

Electric Starter

1525

\\\
/
/ &)
/
\uwuy .ﬁ.r ) 4 \m_}i/
h\ 7 1 / 0 /
\ \\ / ,,,, m_ - _W/
b :
_/, Af \ m _ A@ @ \
A | N SO / § Y [ ‘
Auauuu #mm”w:“w\“\ \“ , ww »_m“\ \ /_m_,,.,mm\..,mw \ (BUTETRDHET b
\ ()
\
\ _,
b\ ///,f
0 Deo am @I : 0 é 00 @ %ﬁ_
T g =/ \_ \L.l h
— M
S
S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Electric Starter

Page 16 of 54

Ref#  Part Number Qty S/P/F  Description
1 KM-13101-7002 1 Gear Assy
2 KM-21039-7002 1 Brush
3 KM-21080-7003 1 Armature
4 KM-21163-7007 1 S  Starter, Electric
5 KM-130B0816 2 S Bolt, Flanged

WWW.mymowerparts.com



Page 17 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Electrical System

1525

Vel @
A/Amv 0
1
\
//, /‘ )
ww-.:.......mm.i!.|1mn_u e : - - £ b
& /
S
L
() &
S - -§
O~
=t
-
(e
! )
= Bl L/
< SN P o 1
(= ) ® zw m

X &L j (5
E) - Al N
N o / 4] =
A == \_ / ,\7“
- N H A s
A —~ L
A/__H\u s A_i. v \\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 18 of 54
Electrical System

Ref#  Part Number Qty S/P/F  Description

1 17962 1 Plate, Switch
2  629-04019 1 S  Harness Assembly, Kawasaki
3 629-0469B 1 S  Harness Assembly, Headlight
4  629-1105 1 S  Harness Assembly
5 629-1106 1 S  Harness Assembly, Safety, Reverse
6 710-0224 2 S Screw, Hx. Wash. Hd. Tapp, 10-16 x .5
7  710-0227 2 /P Screw, Hx. Wash. Hd. Tapp, 8-18 x .5
8  710-0599 2 /P Screw, Hx. Wash. Hd. Tapp, 1/4-20, 0.5
9 712-3006 2 /P Nut, Hex, 1/4-20, Gr5

10  725-04022 1 S Indicator/ Meter Hour

11 725-04039 1 S  Switch, Interlock

12 725-1303 1 S  Switch, Outer Seat Spring

13 725-1426 1 S  Solenoid, Starter, 12V

14 725-1439 1 Switch, Inner Seat Spring

15 725-1741 1 S  Switch, Key, 4-Position

16  725-2054 2 S  Key, Switch, Plastic

17  725-3233 1 S  Switch, Electric PTO, Yellow Knob

18  726-0278 1 Plate, Insulator Boss

19 726-0279 2 Plate, Insulator

20  736-0222 2 S  Washer, Lock, Ext 1/4

21  736-0329 2 S  Washer, Lock, 1/4

WWW.mymowerparts.com



Page 19 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Accessories

1525

(T
=)
@) A,mm_\v
N _w ///,..Lm_/, =N
AM,‘W,\V //// T A /,/\MJ /@MWU
# oV SO
..... "~ S — N ”4 . A
::::iv&mw; SRR iy uli:.i@ \ A\v / ﬂ/wnﬁw AR %/ ,Ob/,,
» \V \\ AN /””,”ﬁﬂﬂ/ W\ \m@ /M?AV//LA%V,& WW, S
N /Amw ﬂA.%AﬂM“ // ////Nﬁwﬂ/ \GARNHH\\.ﬁnuuMJ if . \/ %V/./Lfnﬂﬂy/ ff \m
, N \ ) AN A >
” N VA AL
/ﬂ”///ﬂﬂu/ \\ 5 @/”/ - ,“,\ \V_HHHHHHH HHHH vl
o M. / oA\ JA/
/P el \.., &4 /”, m% »
p T \\ \\ , \MMMHHI ,H”/ /@_\x \\\\\
o /PN / N\
N e Y o SrE
) % ORY \eﬁc ¢ \ Vv , 0
‘o @ﬁ \\ —4 ,Lﬁ@u olg O
L /
el ; ;
2 Ny \ W/
. //lvnuu“\ WV / \
3 =)
& s /.
4 e
V. A \\ P
w V\ \




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Engine Accessories

Page 20 of 54

Ref#  Part Number Qty S/P/F  Description

1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 4 /P Screw, Self-tapping, 1/4-20, 0.500
3 710-0726 4 /P Screw, Hx. Wash. Hd. Tapp 5/16-12 x .75
4  710-1315 4 /P Screw, Hx. Wash. Hd. Tapp 3/8-16 x
5 712-3017 1 S Nut, Hex, 3/8-16, Gr8
6 712-3086 2 /P Nut, M8, 1.25-6h, Flange
7  722-0263 2 S Foam, .625x 1.50 x 10.0 Lg
8  725-0157 2 /P Cable, Tie, 3/16 x .05 x 7.4
9  726-0205 2 /P Clamp, Hose, .490 Dia.

10  736-0300 1 S  Washer, Flat, .406 x .875 x .059

11  751-0535 61in Hose, Fuel Line

12 751-0564 1 S  Deflector, Muffler

13  751-0805 1 S  Muffler, Dual Inlet

14  751-2100 1 Pipe, Exhaust, LH

15 751-2101 1 Pipe, Exhaust, RH

16  751-3140 1 S  Drain, Oll

17  751-3141 12 in S  Hose, Extension, Oil Drain

18 751-3142 1 Cap, QOil, Drain

19 783-0615B 1 S  Shield, Heat, Muffler

20 KM-11060-7021 2 /P Gasket, Exhaust

WWW.mymowerparts.com



Page 21 of 54

™

S

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Control

1525

\Mﬂw \\\HHH
,/.qu_\v -4 m.ﬂ.av
. A . o
/ A(mu_-u_nunn..”uwrl,m=.. A /U
\ \ @ :V \ /,ﬂ\
-y m\M... o \
\ @ Am /7
/ ﬁ\ W_WYWMW, _‘\ M v W\\/f\}.\v \\
)
AN g v
\\ /r\ o, ) \ \
\ \ / \\ ﬂ_\.lmva
( /o rmmeeeem (=
\/ A\ .“m,.--mmm-m_ *.wmy
95 ww,..n_.---- (@
|z

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Engine Control

Page 22 of 54

Ref#  Part Number Qty S/P/F  Description
1 KM-13107-7010 1 SHaft
2 KM-13271-7018 1 /P Plate
3 KM-16169-7009 1 S  Link, Choke
4  KM-16171-7007 1 Link
5 KM-39129-7003 1 Spring, Governor
6 KM-49103-7004 1 Arm, Governor
7 KM-49113-7022 1 Panel, Control Comp
8 KM-92009-7007 1 Screw, 4x35
9 KM-92145-7003 1 Spring
10 KM-92145-7004 1 S  Spring
11  KM-92145-7005 1 Spring
12 KM-92150-2182 2 /P Screw, Hx, 5x16
13  KM-92153-7005 1 Bolt, 6x35
14  KM-92170-7001 2 Clamp
15 KM-130B0612 2 S Bolt, Flanged
16 KM-214B0408 2 S Screw, Pan
17 KM-311B0600 1 S Nut, Hex
18 KM-411B0600 1 Washer, Plain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 54

1525

Engine Electrical/lgnition

N
<)
(~) (
//
Iy
\\H“ o II III Mﬁ N
(S O\ Ol
NI Il/ ll/m ..... ﬂ,,\ -
N\

ey / } /

R =
\ = i§
o / 2 / n_mw Wm
O (o) | J i
ML / L u —
a‘y{\\ \ ~ y ¢ e WJ
/ [ = /
\s\ ‘mww / / /uﬂmmn‘“ \ - ----um_m. @“Ee © m\ \-HmH
AN // ..mm \: 1N :n_ £
o™ \\\ // ,// ‘mmﬂ L ™ A_1 // \ uu.l\
AMH\U_ ,///;!i-..\\“ A \Mfmmw\ 1
e \,, ~ u
m\_m“_./i 1.........-..._,mmmmwmmuwmmuﬂumu 7o
N - (=)

T

-

—

) (o)
- o T —
&) ()
N
\
N\ ///
N, \ ) e
\ e’
y N N
‘ K _ m s WM
N .ﬂ \\W“
m UHHHE \\\ n“, Rﬂm“
7y , mmm.

W \ /
mruL____

R
SRR

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Engine Electrical/lgnition

Page 24 of 54

Ref#  Part Number Qty S/P/F  Description
1 KM-21066-7001 1 S  Regulator, Voltage
2 KM-21171-7007 1 S  Coil Assy, Ignition
3 KM-21171-7008 1 S  Coil Assy, Ignition
4 KM-21193-7016 1 Flywheel Assy
5 KM-26030-7001 1 Harness
6 KM-27010-7002 1 Switch, Oil Pressure
7  KM-59031-7001 1 S  Coil, Charging
8 KM-92009-2308 2 Screw
9 759-3331 2 /P Plug, Spark - RCJ8Y
10 KM-92151-2097 1 Bolt, 12x30
11  KM-92200-7002 1 Washer
12 KM-130B0620 4 S Bolt, Flanged
13 KM-224B0520 4 Screw, Pan Hd. Cross
14  KM-510A5100 1 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 54

1525

Fender & Fuel Tank

5
XMJ T Al T 4
PP
W sy /] )
ﬂmmmwwmﬁ . L /v \\\wm
A VN o
N \ =
U AN
@) TNy NN
N\ w \ — \ // N \m ww me Q
o N\ yS\A
mv - \ . SRR hmnyw
T e AV
N P S\\\Y
~H RNV | ,m\
/N [ NN\
\ / Sl \ [ mmm,/,m/ﬂw VA Mﬂ '/
\ QL] N2
s Y 5 #Mﬂw § V\
i N
NI NS VAR
o N AN
e /-~ \ mmyw
( e NS

/

—— A
Aﬁ \\ /

A / \,\
N /7 /
WP\\\\\“HN S '/ | Lm
N e e —

/)
V4
Y M ,
b N g / N
' s . S
mx/ Y \\MX\A:\ /- %Mm,\,mr./ ~
/ A\ A A i R R
/ V \ Sy A o
— ’ \ A /
ﬁ R %
o A
ORRANA /, /
N I e i C = B N
NI \ ~
/,/[\ - \\l\lll Y !M,AI. S S
S S
.
///// L

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Fender & Fuel Tank

Page 26 of 54

Ref#  Part Number Qty S/P/F  Description

1 710-0260A 2 /P Bolt, Carriage, 5/16-18 x .62 Lg
2 710-0726 8 /P Screw, 5/16-12, 0.75
3  710-0895 9 Screw, 1/4-15, 0.750
4  712-3004A 2 /P Nut, Flange Lock, 5/16-18
5 731-2616 1 Cover, Fender, RH
6 731-2617 1 Cover, Fender, LH
7 736-3078 2 /P Washer, Flat, .349 x 1.00 x .063
8 783-0677 1 S  Bracket, Lift, Adjustment
9 783-0715B 2 S Bracket, Seat, Mount

10 783-1461 1 S  Fender

11 726-3046 12 /P Clip, Ratchet, .250 Dia

12 735-0697 1 Pad, Foot, LH

13  735-0698A 1 /P Pad, Foot, RH

14  751-0819A 1 S Tank, Fuel

15 751-3124B 1 S Cap, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 54

1525

Frame

X
4 N

T &

/ po ﬁ
Anwumwm Ammm\V AMO/V \

BN

mm\f mwumwmx _\

A\mw , ﬁ

A

wwd//

\ .
YD ()
m\\\ﬂ ~ s \\\VII\
o _| o \“\% m»

Jl

;‘/mu
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 28 of 54
Frame
Ref#  Part Number Qty S/P/F  Description

1 17962 1 Plate, Switch
2 683-0304A 1 Frame Assembly, Lower
3 683-0612 1 Bumper Assembly
4 710-0224 2 S Screw, Hex Wash. Hd. Tapp, 10-16 x .5
5 710-0604A 0 /P Screw, Self-tapping, 5/16-18, 0.625
6  710-1260A 2 /P Screw, 5/16-18, 0.750
7  710-1652 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x 0.625
8 711-0332 2 S Pin, Clevis, .50 Dia x .78 Lg
9 712-0431 2 S  Nut, Flange Lock, 3/8-16

10 712-0459 2 /P Nut, Flange Lock, 7/16-20

11  714-0145 2 S Pin, Click, .092 x 1.64 Lg

12 722-3022 8 S Foam Tape, .625 x .25

13  732-04035 2 Spring, Compression, 1.28 OD x 3.125 Lg

14  736-0222 2 S  Washer, Lock, Ext 1/4

15 736-0331 2 /P Washer, Bell, .390 x 1.13 x .062

16 736-0407 2 Washer, Bell .45 x 1.00 x .062

17  738-0143 2 /P Shoulder Screw, 3/8-16

18  738-1020 2 Shoulder Screw .625 x .500, 7/16-20

19 783-0726B 1 S  Bracket, Pivot, Support RH

20 783-0727A 1 S Bracket, Pivot, Support LH

21  783-0728 1 Bracket, Pivot, Bar

22  783-1462 1 S  Frame, Upper, Cub 1500

23  783-1463 1 S  Bracket, Frame, Seat

725-04039  725-04039 1 S  Switch, Screw Mount

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

< (e _/V
™~
5 // \\
-
o
o
I\
o)
o
©
(al
27T
©
ey
\ &
\
\ 3
......... v :
< V)
~ o B
A =
M
\ & ol
Ny,
N Nu
N
m
>
ey m
nwwﬂai\\\x./,‘
% ---In.\..“mw,!.,w
Hv..:l.f.....llllrllll.hummmu.!h H_W—
l,l.......lll.r.llll Al.l-.\
P —
e
W. 0N
ap]
m h//rt\ \_ , \\
o
0 —
83 =
— L .” <+ )
", o

R



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Fuel Pump/Filter

Page 30 of 54

Ref#  Part Number Qty S/P/F  Description
1 KM-23062-7004-9H 1 Bracket, Comp
2  KM-49019-7001 1 S  Filter, Fuel
3  KM-49040-7001 1 /P Pump, Fuel
4  KM-92170-2088 4 Clamp
5 KM-92191-7003 1 Tube, 6.35x12.7x160
6 KM-92191-7002 1 Tube
7 KM-92191-7004 1 Tube
8 KM-130B0620 2 S Bolt, Flanged

WWW.mymowerparts.com



) OH/,

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 54

1525

Hood & Grille

— / /
o /2N . L i
v & ) ‘men,,ﬂwHmWmwwwwmmmﬂ/x_.\\p \
V) IS S Ay e
/sr\ AIA\\ fﬂ// . o~ _ v — . \v / Mmmmm\“mwNN\\\Nw“\\ NN
N T SN/ N\
\ \ e W = L 7/ . W)
/ \\ ¥ - -/ w? L 8 - W
/ \ \ A \\&x /wﬁ.@ / [/ // 7 \\\ / K\\ / ), N
VW § LR (! )
] = AL \
/ “H/// // / / “\\w \ _:} ; 7 /ﬁﬁ \\H h(\\ A\ /W./MA,
7 p N\ \ / \ it & ) =11 S8 1L =N, /
Y // \ N W g, T \ - \\
D0\ \| S, s o
7\ \ g (e N/ e
_““““&“f / \ B NN /A~ T . - K
Yin\ VT # . N S
T\ \ NI S , S | 7
&m“mw“ \ \ Aﬁ iy iz A o . : . “§
W‘ (/4 r\\rln_, / ‘\_ N ——y N‘wm fm1u\u \xxw )
\Q \,_h&
J
(@
m/ \\\ T
/Aﬂ/
\
‘©
N/

uunnnmwﬁwnz . - : I .lﬁwr.r/
VY / i
| &
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 32 of 54
Hood & Grille
Ref#  Part Number Qty S/P/F  Description
1 603-0211A 1 Bracket Assembly, Grille LH
2 603-0212A 1 /P Bracket Assembly, Grille RH
3 603-04063 1 S  Bracket Assembly, Hood
4  625-04001 1 S  Headlight Assembly, Front
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket,Lamp
5 703-2396 1 S  Side Panel, RH
777D06895 1 Graphic, 1525
777X40079 1 /P Strip, Protective
6  703-2397 1 S  Side Panel, LH
777D06895 1 Graphic, 1525
777X40079 1 /P Strip, Protective
7  703-2398 1 S Grille
777120314 1 /P Graphic, Warning HOT
8 703-2465 2 /P Link, Hood Front
9  703-2466A 2 S  Link, Hood, Rear
10  703-2495 1 S  Screen, LH Side Panel
11  703-2496 1 S  Screen, RH Side Panel
12 710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
13  710-1260A 2 /P Screw, Hx Wash. Hd Tapp, 5/16-18 x .75
14  710-0436 2 S  Screw, Hx Tapp, 10-16 x .625
15  710-0456 2 Screw, Hx Wash. Hd Tapp, 10-16 x .5
16 710-0726 2 /P Screw, Hx Wash. Hd Tapp, 5/16-12 x .75
17  710-0779A 4 /P Screw, Truss Phillips Tapp, 10-16 x .5
18  712-3027 8 S Nut, Flange Lock, 1/4-20
19 712-3087 2 /P Nut, Wing, 1/4-20
21  726-0139 2 /P Nut, Speed, 10z U-type
22  731-04237 1 S  Plenum, Hood
23  732-0334 4 S  Spring, Compression, .50 OD x .5 Lg
24  732-0855A 1 /P Spring, Latch, Hood
25  736-0175 8 S  Washer, Spring, .265 x.562 x.025
26  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
27  736-0400 2 S  Washer, Flat, .194 x .62 OD x .063
28 738-3141 2 S  Screw, Shoulder, .31x .75, 1/4-20
29  748-3055 4 S  Bushing, Tapered, .32 ID x .69 OD
30 783-1467 1 S  Bracket, Mounting, Grille LH
31 783-1468 1 S  Bracket, Mounting, Grille RH
32 959-3747B 1 Hood Assembly
777D03263 1 Graphic, Hood RH
777D03264 1 Graphic, Hood LH

WWW.mymowerparts.com



Page 33 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

ission

Hydrostatic Transm

, & Q
PN ™y o
A / . _wm - N \ I/
‘ K \\ // - ///.J Y X ; ///
i . 3 30— - em | N 3
P , \/ &m%, \%\\A '
/ RN . - 7
, / . , / © g mevNW“
/ N I//;A.-\,\A Y N\\
/ \
/ ‘ \ . "
/ ' . \ @ ayﬂv \
S/ | \ 2 A\
, \ o / R \\\\\\\\ //
\ ) / . 7
‘ , \ @ N\
’ , N \ - 3
. \\ \
\ . )
/o ' | =
/ i v / — N e e e -
. / A, . \ ~
. / AN . wu@%w ?m@. ﬁnmua!..@%vwv
/ ’ ’ ' . ' / /
o /N \ shidd 4 g
‘ A/. r " // v
N , s .
A _ﬂf/ \\ / . // -
y\x // . . . . Mm \\\
& 52 A , =
. M{U " W \ . // - - - —
nﬂ.\ M&M\ ol ¥ 3 N , .
ywuu\x\ M , m : N . ,/
— ¢ \ Cane.
= N w
w W\aLLM N ' ﬁ@ \i mw _
_ \ . ~ ; L N
3 \L \ X . Amm /
_h \ \ g @
. ' ' AN N
\ v uy
\ / . ,\ \ 9
\ \ . Mm /v
\ / /
||||| BN : |
\ .
\ / .
\ : / / / .
,,// \ . // X ) 4 s . \ \\
) ,/, . . {\ \ \\ ' ‘ ’
\ N . A\ ‘ /
\ . /
N / r ’ o
\ N R
\ [N / / ’
. « \ . /
N ‘ / \ ‘ \
\/ . N \. . ‘
. ,/ 4
. N ‘ /
\ ' / ‘
e . . N " / ‘
= m mw - v_ ﬂ. . / K \
oD »Y. Jv . E
,\ N . \ VAR
s : v \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Hydrostatic Transmission

Page 34 of 54

Ref#  Part Number Qty S/P/F  Description
1 HG-70721 1 Main Housing, Assembly, Black
2 HG-70720 1 S  Side Housing, Assembly, Black
3 HG-70724 1 Center Section, Assembly
4 HG-51048 1 /P Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
?6  HG-50928 10.5 /P Sealant
7 HG-51190 14 /P Hex Flange Screw 1/4-20 x 1.25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring - Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 3 /P Ring - Retaining
13 HG-51161 1 /P Seal, Lip .67 x 1.58 x .276
14  HG-50315 1 Ball Bearing 17mm x 40mm x 12mm
16 HG-51064 1 Hex Flange Hd. Screw 5/16-24 x 0.75
17  HG-51140 1 /P LipSeal 18 x32x7
18 HG-51119 1 /P Arm, Control
19 HG-50551 2 S  Bearing, 30x52x13 Thrust
23 HG-51084 2 /P Check Plug Ass'y, .027, Washer
24  HG-50966 1 Shaft, Motor
27 HG-51130 1 Gear - Pinnion, 13t
28 HG-51129 1 10t / 48t Gear
29 HG-51043 1 /P Gear, 10t Jackshatft
30 HG-51044 1 60t Bull Gear
31 HG-51088 2 /P Sleeve Bearing .75 x 1.750 x .625
32 HG-51517 2 /P Sleeve Bearing 1.00 x 1.575 x .625
33  HG-44875 2 /P Washer, 3/4 1D x 1-1/2 OD x .13
34 HG-51518 2 /P Lip Seal Axle Seal
35 HG-51520 1 Shaft, Axle 1.00 x 11.99 Flange
36 HG-51521 1 Shaft, Axle 1.00 x 17.59 Flange
37 HG-44096 2 S  Miter Gear (Splined)
38 HG-44097 2 Miter Gear 15t (0.5 ID)
39 HG-50146 1 Shaft
40 HG-44871 2 /P Ring, Spiral Retaining
41  HG-51083 1 Pin, Jackshaft
42  HG-51100 1 Magnet, Ring
43 HG-51136 1 Spring, Bypass
44  HG-50016 2 Hydro Mounting Screw 3/8-24 x 2.5 Lg
45  HG-51132 1 Filter
46  HG-51133 1 Base, Filter
47  HG-51091 1 Actuator, Bypass
48 HG-51098 1 Rod, Bypass Actuator
49 HG-51135 1 Arm, Bypass
50 HG-51116 1 /P Retaining Ring 0.250 External
51 HG-51081 1 /P Seal, Lip .741 x .250 x .250 Tc
52 HG-44371 1 /P Flat Washer, 5/8 ID x 1.0 OD x .05
53 HG-44145 1 Retaining Ring
54 HG-51071 1 Bearing, Center Block
55 HG-2003014 1 /P Spring - Helical Compression
56 HG-2003017 1 /P Washer
?57  737-3121 78.8 /P 20W-50 Qil (Gal)
58 HG-44092 1 Brake Yoke
59 HG-51072 Rotor, Brake
60

Heanz . mymovder B Eom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Hydrostatic Transmission

Page 35 of 54

Ref#  Part Number Qty S/P/F  Description
61 HG-44134 1 S  Puck Plate
62 HG-44127 2 S  Brake Actuating Pin
63 HG-51146 2 Bolt, Special Flange,1/4-20 x 2 w/patch
65 HG-23711 1 Spacer
66 HG-51345 1 Spring, Brake Arm Bias
67 HG-44138 1 Square Head Bolt 5/16-24- Ribbed
68 HG-44094 1 /P Arm, Brake
69 HG-44142 1 S  Slotted Hex Nut 5/16-24
70 HG-44101 1 S  Cotter Pin 3/32 x 3/4
71  HG-50919 1 /P Compression Spring Brake Anti-drag
72  HG-50132 3 /P Washer, Ht .5ID x 1 OD x .032
73  HG-44130 2 S  Flat- Washer 11/32 ID x 7/8 OD
74  HG-44761 1 S Oil Seal .625 x 1.0 x.25
83  HG-9004800-2506 2 /P Pin, Standard Headless
84 HG-51143 1 /P Fitting, 5/16 Sae 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
87 HG-51251 1 Cap, Vent
88 HG-50653 1 /P Bolt, Self Tapping 10-32 x 1/2
94  HG-44147 1 Ball Bearing .62 ID x 1.38 x .44
95 HG-50837 1 Socket Head Screw, 5/16-24 x 1-1/2
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-51122 1 Washer, .325 OD x 1.60 ID x .150
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer .560 OD x .260 ID x .870
103  HG-51223 1 Bracket, Torque
107 HG-51134 1 Deflector
108 HG-51069 1 Washer, Shaft .71 x 1.15 x .030
109 HG-9005110-5600 1 /P Plug, SAE #6
110 HG-50868 1 Torx Head Screw, 5/16-18
111  HG-51144 1 O-ring .07 x .301 ID
113  HG-51179 1 Bracket,support Expansion Tank
114  HG-51184 1 /P Spring Guide
?116 HG-51196 1 Silicon Sponge
120 HG-70725 1 Center Section-Filter-Bypass Ass'y
121  HG-70466 1 Filter Assembly
?122  HG-70722 1 Seal - O-ring Kit
128 HG-70503 1 /P Kit, Expansion Tank
129  HG-51252 1 Cap, Expansion Tank Shipping
135 HG-70723 1 /P Block, Assembly 7 Piston

WWW.mymowerparts.com



Page 36 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

(e @)
ﬁ N
Illllmdm»\_, \ﬁ -
e/\“» \ AQU_
et & T
(6 /ﬂmm_/%% &)
—~ W// /M”m”/ u
@R W
TN\ e ]
- . y ,// //%mw SN
ﬁ/4v \ N an ()
N
A N S8
e /” g UN —,
© / \\ Wymmmxw“ A\_.v
® mw y/ &, =
V4 ¢ G
N ‘o o) bl
() hﬂ )/ N
\\\M
/'
s
7
’y w/u
%
o/
(=)
/
m\
%\\Aw?v SO\
N S \ @ L
SN //,ﬁmummwr nm_ \m
)
e
S
)
7
& Saltoh
E

®
=/

(o)

/
™~

p—g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 37 of 54
Lift Assembly
Ref#  Part Number Qty S/P/F  Description
1 683-0197B 1 S  Shaft Assembly, Lift
2 711-0332 2 S  Pin, Clevis, .50 Diax .78 Lg
3 712-0206 2 S Nut, Hex, 1/2-13, Gr5
4  712-0431 2 S  Nut, Flange Lock, 3/8-16
5 712-3004A 2 /P Nut, Flange Lock, 5/16-18, Gr5
6 712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-0145 2 S Pin, Click, .092 x 1.64 Lg
10 716-0106 2 /P E-ring, .625 Dia. Shatft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
13  736-0160 2 S  Washer, Flat, .53 x .93 x .050
14  736-0275 2 S  Washer, Flat, .344 x .688 x .065
15  736-0921 2 S  Washer, Lock, 1/2 , Regular Duty
16  736-3019 2 Washer, Flat, .531 x 1.062 x .134
17  736-3084 3 /P Washer, Flat, .510 x 1.120 x .060
18  738-0138A 2 /P Screw, Hex Cap, 5/16-18x.620 Gr2
19 738-0143 2 /P Shoulder Screw, 3/8-16
20 741-0225 2 S  Bearing, Hex Flange
21  741-0715 2 S  Bearing,Flange, Snap .500 ID
22  746-0968 2 Cable, Lift, 16.16 Lg
23  747-1111A 1 /P Handle, Lift
24 747-1130B 1 /P Rod, Deck, Front Adjustment .5" Dia
25  756-1154 2 Pulley, Roller
26  783-0678A 2 S  Lift, Arm
27  783-0720A 1 S  Bracket, Adjustment, Front Deck Rod
28  736-0204 2 /P Washer, Flat, .344 x .62

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 54

1525

v
\\\ .
N
o Y
,,”u_wv
,ﬁmwwmﬁu i..i\.\ 9
i \
_m.,_é g%_‘ﬂwww )
$ |
e 5 "\
n.N _ A..---.uw_k_
_m_ ,,H ”VA\\\\
%Tgamﬁ D - X
\. ,_,,..{_m\ /
/ /
- \ \\.._-bmwwﬁhm ....... \
o 1\\\\\\\\
..M “nm\
Q
m L
. (10 J
e,

i

<y (2
_/ g \v //M B \\ _

T

o N 2+
a
\x‘
. g
s
/
PN
o
e’ H \\ a,_uf/U
kS |
/1. \_

/
SN |

W 1__ J“

f
\u-

N
Jng m.# /,

\

\

(

e

R

G

)

v...!.r

\ / ..J....,... —
4 ~ /T
/ e h\ . “m“‘
NN
/.”.,.N/...r

I!!”“”f{!ll

-.____..v‘ !
/55 \“v
V.
\Amm BT Lm“\ tw/

N

,,/u___.. A\n

2
",

—

)

\/

o,

ﬂﬂmwwwu1\

\&

.,

i

- I/
o,
muag;y

Iflfld

/

- n../ L./

T,

'

e

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 39 of 54
Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KM-13107-7009 1 Shatft
2 KM-13271-7017 1 Plate
3  KM-14075-7001 1 S Cap Assy
4 KM-16154-2053 1 Rotor, Pump - In
5 KM-16154-2054 1 Rotor, Pump - Out
6 KM-49065-2078 1 S  Filter, Oll
7 KM-49065-7004 1 Filter, Oil
8 KM-59051-7011 1 Gear, Spur
9 KM-59071-7004 1 Joint
10 KM-59231-7003 1 Filler
11  KM-92043-7003 2 Pin
12 KM-92066-7003 1 Plug
13  KM-92140-7003 1 Ball
14  KM-92145-7002 1 Spring
15 KM-130B0612 3 S Bolt, Flanged
16 KM-670D2016 3 O Ring,16mm

WWW.mymowerparts.com



Page 40 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Mower Deck - 38 Inch

1525

PN 3 ST ©
Amw. o (52 # \\M J v A/‘.I. v
A/ﬁ/_ \v A f—Mu\ /_.Mu\ NV@M \“ \V H\ o
by —
A ) (w )
AN W o
= A e Ny
&) AN B b NP /I
00 \ N
— /1//// /5 B A/.A_\.,\ \' / /ﬂ/ \
J"nmn. Lw\ o NWW /~/ \ // \
P “~ / N _\ \
[ - N\
/ N o STy
i K Acm ] \V o Nt
o~ s o /NN
[N A Wlm % A\ I\
AAJ ) o i 7 " 3\
~ \mwlu / , / /”/

/o >
A ( W_” ||||”w,,,, _\HHVAM‘
\ Mﬁ 2 .Amvw,/\
T NS : )
e S / I
// T D \//,ﬂ Y.
G- mﬁ@v Iy
AN = N“\ .....
P
/7 N
y N\
/ ya
| (
e .
(- /
) ©)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Mower Deck - 38 Inch

Page 41 of 54

Ref#  Part Number Qty S/P/F  Description
1 16606 1 S  Bracket, Hook, Retainer
2 683-0254 1 S  Bracket, Deck Hanger LH
3 683-0611 1 S  Deck Assembly, 38 inch
4  703-1890 2 S  Wheel, Deck, 5.0 OD w/ Fitting
741-0108 4 Bearing, Flange
737-0280 2 S  Fitting, Lube
5 710-0134 1 /P Screw, Carriage, 1/4-20 x .62
6  710-0599 6 /P Screw, Hx. Wash, Hd,Tapp 1/4-20 x .5
7  710-0502A 2 /P Screw, Hx. Wash, Hd, Sems Tapp 3/8-16 x
1.25
8  710-0528 2 /P Screw, 5/16-18, 1.25, Gr5
9 710-0602 1 /P Screw, Hx. Wash, Hd, Tapp, 5/16-18 x 1.0
10  710-0650 8 /P Screw, Hx. Wash, Hd, Tapp, 5/16-18, 0.875
11  710-0726 6 /P Screw, Hx. Wash, Hd, Tapp, 5/61-12 x .75
12 710-0751 3 /P Screw, 1/4-20, .620, Gr5
13  710-04226 2 /P/IF  Bolt, Spindle, 3/4-16, 5.85 (solid bolt, no
grease fitting)
13  710-1889 2 S/F  Bolt, Spindle, 3/4-16, 5.85 Greaseable spindle
(No longer available) replace with 710-04226,
618-04217 & 737-3000
14  710-3144 1 /P Screw, Hx. Cap, 3/8-16, 2.00, Gr5
15 711-3314 1 S Roller Pin 1/2" x 7.31 Lg
16  712-0431 5 S Nut, Hx. Flange Lock, 3/8-16
17  712-3004A 1 /P Nut, Hx. Flange Lock, 5/16-18, Gr5
18  712-3006 2 /P Nut, Hex, 1/4-20, Gr5
19 712-3010 1 S Nut, Hex, 5/16-18, Gr5
20 712-3027 1 S Nut, Hx. Flange Lock, 1/4-20
21  712-3078 2 /P Nut, Hx. Flange, 3/4-16
22  712-3087 1 /P Nut, Wing, 1/4-20
23  714-0470 2 S  Pin, Cotter, 1/8 x 1.25
24 714-3004 1 Pin, Cotter, 3/32 x 1.25
25  717-1553B 1 S  Adjustment Gear, Deck
26  726-0233 2 /P Nut, Push, .25 ID x .50 OD
27  731-2231B 1 /P Cover, Belt, Deck
28  731-2363 1 /P Plug, Mulch
29  731-2609A 1 /P Cover, Belt, Deck, LH
30 731-3005 1 /P Front Roller
31 731-1032B 1 S  Chute Assembly, Side Discharge Includes the
following parts
703-1693A 1 /P Bracket, Mounting
711-0792 1 S  Pin, Hinge
726-0106 1 S Cap, Push
732-0602A 1 /P Spring, Torsion
32 732-0306 2 S  Spring, Compression, .406 x .531 x
33  732-0556 1 S  Spring, Extension .94 x 7.57
34  734-0973 2 /P Wheel Deck 5.0 x 1.38
35 736-0119 1 S  Washer, Lock, 5/16, Regular Duty
36 736-0270 3 /P Washer, Belleville, .265 x .75 x .062
37  737-3000 2 S Fitting, 3/16 Drive Lube
38  738-0372A 1 Spacer, Shoulder, 1.00 x .38 x .38
39 738-0373

WWW. mymov@erﬁm@ CeTi



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Mower Deck - 38 Inch

Page 42 of 54

Ref#  Part Number Qty S/P/F  Description

40  738-3056 2 S  Shoulder Screw - 1/2 Dia x 2.50 Lg.

41  747-1116 2 /P Rod, Handle, Deck Release .375 Dia

42  748-3065 4 S  Spacer, Spindle, Deck

43  750-1000 2 Spacer, .80 x 1.10 x 1.330

44  754-0641 1 S Belt, V-Type

45  756-0627B 2 S  Pulley, Idler, 3.50 Dia.

46  756-1229 1 Pulley, Idler, 4.06 Dia. w/ Flange

47  756-3106 2 Pulley, Spindle

48  759-3829 2 Blade, 19.38 Lg, 3-in-1

49  783-1297 1 S  Deck Skirt, Mulching

50 783-1417A 1 /P Bracket, Idler, Arm

51  783-1418 1 S  Bracket, Idler

52  618-04217 2 S  Spindle Housing Assembly (Greaseable)
Includes bearings and seals Also furnish
737-3000 grease fitting for housing. Use with
710-04226 spindle bolt.

52 618-3129A 2 S  Spindle Housing Assembly (Non Greaseable)
Includes Ref. Nos. 53 thru 56 use with
710-1889 greaseable spindle bolt

53 721-3018A 4 S  Seal, Oll, Single Lip

54  741-3028 4 S  Bearing, Cone

55  741-3029 4 /P Cup, Bearing

56  750-3190A 2 /P Spacer, Bearing, .780 x 1.000 x

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 54

1525

Pedal Assembly

PENN

A//Mmm \u
H/ \\\\\HHHHHHHH
,MWNMN \\\\HHHHHH\\\\N\
N /
NI
,Wm\v\ \

w
-~

TN

,%:

)
N R
m\Awmm

o\

S

e

e,

2=
)

X

)

g ,,% /? “%

PR
% &)
R R D
ri‘»_ﬂ\\\r/\\\
SN NS S
!AWMMMMH\MWV w
W
# - ,M \
= DN
=3 /V M
XX
N N
N V //
N

\//‘k\ Nl Vet
ﬁ\\ \\ N\ N

/

/\\.w\n/\M\\
= ya \\ /
e \ \m\ /
/
4 : \\/, GEEES NWTNW/I.AIIX
S \ /! Aﬂuﬂlw
/ /, \
-,
/, //
NS
BN N
Y, v
™
\
AN
1
( w_./,,
N
/m
A
()

\
P \\nn - TN CS
lllllll VA ALV A L W/
N Y/
g L - Nt
-~ H\\ - \ \
e -~ — W
\M\\ rd meu \
(L A%
1 L\ /, \\ Yy KN.
Vw N 4 \V \
T \ j W\
N A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Pedal Assembly

Page 44 of 54

Ref#  Part Number Qty S/P/F  Description
1 647-0031B 1 S  Control Assembly, Brake
2 647-0049 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-0650 1 /P Screw, Self-tapping, 5/16-18, 0.875
5 710-1260A 2 /P Screw, 5/16-18, 0.750
6 711-0736 2 /P Adjustment Ferrule 1/4-20 x 1.0
7 711-1363 1 Pin, 3/8-16, 3/8 x 2.43 Lg
8 712-0431 2 S  Nut, Flange Lock, 3/8-16
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584 1 Pedal, Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14  732-0955 1 Spring, Extension, .50 OD x 1.41 Lg
15  732-0963 1 Spring, Extension, .50 Dia x 6.37 Lg
16 735-3049 1 S Pad, Brake, Control
17  736-0133 2 S  Washer, Flat, .411 x 1.25 x .100
18 710-1611B 1 /P Screw, Torx Hd. Tapp. 5/16-18 x .75
19 736-0187 2 /P Washer, Flat .64 ID x 1.24 x .06
20  736-3008 1 S  Washer, Flat, .344 x .750 x .120
21  738-0155 1 S  Shoulder, Screw .437 x 1.62 Lg
22  738-0507B 1 S  Screw, Shoulder, .500 Dia x .434
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-1137 1 Rod, Control, Cruise
26 747-1138 1 Rod, Control, Brake Lock
27  748-0413 1 Latch, Cruise
28  783-0653F 1 S  Bracket, Support, Stearing
29  783-0663C 1 S  Bracket, Lockout, Hydro
30  783-1469A 1 Pedal, Brake
783-0650  783-0650 1 Hook To Flange In Frame

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 54

1525

Piston/Crankshaft

pT———m, P

\ \
W
w — V .

TN
(o
el 55D,
W
e L \ e,
4 h _x3/v
TN N
() / I

/// \\ H... FWWJW/// nmuwu A
), / \um”mﬂ N \“n .._mw — A \nnu, — “nu“...m
AN Ww % R .,-\\“m_ A 4 \j\ 7 X u

)
\

WWW.mymowerparts.com

/ L @ (e
el > -y _
/ ‘A k X Q,\ \ f I .n..., {_wunmmmm {M-I\v mmA
v [ Y WA
iy N ey R A 2
7 4 \ N~ )
— \\ ‘“\\““‘“\“\\\ \\ A/..\
- v \ A1/ /
N \);\ \ \ \\ - ~
N A Y o,
“mnuunf.””,, / ; //H
I/ ,,, ' )/, \\ ~
||||| | L
Au,w,u,ﬁwﬂw S ©)
~ Hu...r.nu\ //// p— N ,
NS4 N ()

frrlrJM\

===




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 46 of 54
Piston/Crankshatft
Ref#  Part Number Qty S/P/F  Description
1 KM-13001-7009 2 Piston, Engine

KM-13029-7005 AR Piston, Engine L,0.50
2 KM-13002-7001 Pin, Piston
3  KM-13008-7001 Ring Set, Piston
KM-13025-7003 A Ring Set, Piston L,0.50
4  KM-13031-7033 Crankshaft, Comp
5 KM-13251-7007 Rod Assy, Connecting
KM-13251-7008 Rod Assy, Connecting,U/S=0.50
KM-92033-7005 Ring, Snap
KM-130G0630 /P Bolt, Flanged

DN ERANDN

~N o

WWW.mymowerparts.com



Page 47 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Power Take-Off (PTO) System

1525

= o
N b A_/._.\ u
/
// \
\, N
hY “h%m R
7 JAI// \ — / /wwu
7 AN
......... 8+ e
a5 6\
e ’Il\&l\\ /////H“\\ ” m\
ey J.A\\_.. “\n
n/ _.hu\u \‘_‘“/E / / ~—s \ \\ /// n\ N lﬂmw ﬂ‘.\
T / w N )J /ANVAN|
N\, \ y \ ¢ e’ ﬁﬁ / mA
I/ \ (\9 ,.u\\ \ mu\ \
,\,N/@ Az_ " mmwﬁw. N/ \\nguwuwuuum--l
\ \eMKf o0 Arv“ (mf ! { DV\U\_ ANRU [=¥=] ,va A
/ \)J B \\- :.-MWW \\ \w-- =
@u ' \mﬁ m.\ \ g A_
7 \ 4 \\\\ pww
N\ _ ’ 757
\ 7/ f
/7/ . 7y
,,”WW.,\AW &_m A.Z ) ih H\_J
/ S’ w—
N . \ [ M
a7 ’
Y7 /
f
fnnnmw\ \“
/
/o 1/
\\\\\\ \“\
._\ k\\ \ :\: Ve Vi




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525

Power Take-Off (PTO) System

Page 48 of 54

Ref#  Part Number Qty S/P/F  Description
1 710-0859 1 /P Screw, 3/8-16 x 2.5 GR5
2 710-1238 1 /P Screw, 5/16-18, .875 GR5
3  710-3025 2 /P Screw, 5/16-18, .625 GR5
4  710-3157 1 S  Screw, Hex Cap, 7/16-20 x 3.25 GR5
5 712-0431 2 S  Nut, Flange Lock, 3/8-16
6  712-3004A 3 /P Nut, Flange Lock, 5/16-18
7 717-1773 1 S  Clutch, Electric PTO, 6" (Model 1515)
8 736-0171 1 S  Washer, Lock, 7/16, Regular Duty
9 738-0785 1 S  Spacer, Shoulder, 1.38 x .445 x .36
10  748-0415A 1 S  Spacer, 3/8 x 1.54
11  756-0978A 1 S  Pulley, Engine
12 783-0891B 1 Deck Stop
13  783-1003 1 S  Bracket, Clutch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

TN TN

Page 49 of 54

WWW.mymowerparts.com

\ = P
\ Y o N
— /
—lh W T N IU.Jﬁllillllll..@ s \ N
TN
. |@II|ZNN. ———— ...!@ “\ > ////
el g
\. e UA ()
s ‘mg \ /w\ I Q)
o v FLAY \mwwm,y, -~
SN
/ \\ =y
(@)] / // / \Amwm mrkWy 7/ \\_v/
= h NN 1 (o)
= \\. N e/ Y M’
o) 1 N
Lo @ Y] ) N &=l )
N o = S .
0 += V.
— N Vg
Y/
A /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 50 of 54
Steering
Ref#  Part Number Qty S/P/F  Description
1 710-0514 2 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
2 711-1408 1 Link, Drag, RH
3  711-1409A 1 /P Link, Drag, LH
4  712-0237 1 S Nut, Hex Lock, 5/16-24
5 712-0240 2 S Nut, Jam, 7/16-20, Gr2
6 712-0241 2 /P Nut, Hex, 3/8-24, Gr5
7  712-0431 4 S  Nut, Flange Lock, 3/8-16
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18
10  717-1550D 1 S  Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 723-0610 2 Ball Joint, 7/16-20
13  736-0169 2 S  Washer, Lock, 3/8 , Regular Duty
14  736-0242 1 /P Washer, Bell, .340 x .872 x .060
15 736-3084 1 /P Washer, Flat, .510 x 1.120 x .060
?16  737-3007 1 Grease, Alvania Ep 2
17  738-0372B 2 /P Spacer, Shoulder, 1.00 x .38 x .38
18  738-1194 1 Shaft, Steering, .625 OD x 25.00 Lg
19 741-0475 2 S  Bushing, Plastic, .380 ID
20 741-0656 1 S  Bearing, Hex Flange, 5/8
21  683-0605 1 S  Axle Assembly, LH .750 Dia
22  683-0606 1 S  Axle Assembly, RH .750 Dia
23 712-0417A 2 /P Nut, Hex, Flange, 5/8-18
24  714-0162 2 /P Pin, Cot, 5/32, 1.25
25  719-0583 1 Axle, Pivot, Cast .750 Dia
26  736-0866 2 Washer, Flat, .755 x 1.92 x.060
27  738-1011 2 S  Spacer, Shoulder, .500 x 2.230, 3/8-16
28  731-3209 1 Wheel, Steering, Soft Grip, Three Spoke
29  731-3210 1 Cover, Steering Wheel
30 736-04062 1 S  Washer, Flat, .344 x 1.5 x .10

WWW.mymowerparts.com



Page 51 of 54

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Valve/Camshaft

1525

(< (@

N . hsv =/ B
{ G S
3 \ / _ Af.?__\ )
ur., \ f
_._ ._.a%assm A.n_ wnn..ﬁﬂ/ __“ \ ; \\ ,
- p\ h,
7./, _mww \ \,,””m,/ L \ /
SN Faiog
e N = 1_””.?.\ HM(\L@ W_ ’ / ri.h R -
@ g h0 °F S/ ,,\“““\ =
u.““ m ,ssa%w ~ mmm/v A,,”o\ \u
G T L
n,,_/, g =N ™ W, h
™ ’ gt w ) w N __“1 = __‘
@ A\f N A_V_m,.,.y fm\ \ _q.,,;;uc Woo
N\ “/ - : af@o (5 QE @
\“ 7/ (=) 4,/ S h
& J\ b\ \
= = N \
8 & - T\
AN S P
S A V4 | ©
) /4 &) ‘
mnv N
] ( \“““‘
,/I/I/_‘ “\ L

S
Aﬂmmmm“"nm,,,,"nm._m“n.,/, 7 (00 ( Y0
e == e U/ \xym_mh
~— . S -
A 1
, \ ) Ve N
Vs (©) (~)
s N -
(™~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 52 of 54
Valve/Camshaft
Ref#  Part Number Qty S/P/F  Description
1 KM-12004-7003 2 /P Valve, Intake
2 KM-12005-7003 2 /P Valve, Exhaust
3  KM-12009-7001 4 Retainer, Valve Spring
4 KM-12011-2056 8 Collet
5 KM-12016-7001 4 S  Arm, Rocker
6 KM-12032-7001 4 Tappet
7  KM-13070-7001 2 Guide
8 KM-13070-7004 1 /P Guide
9 KM-13116-2057 4 Rod, Push
10 KM-13270-7002 1 S Plate
11  KM-13271-7007 1 /P Plate
12 KM-42036-7001 1 S Sleeve
13 KM-49078-7001 4 Spring, Engine Valve
14  KM-49118-7009 1 Camshatft, Comp
15 KM-92009-2341 4 Screw
16 KM-92015-2253 4 Nut
17  KM-92033-7001 2 Ring, Snap
18 KM-92140-7002 6 S Ball
19 KM-92145-7001 1 Spring
20 KM-92151-7019 4 S Bolt
21  KM-92200-7001 1 Washer

WWW.mymowerparts.com



1525
Wheels

S, N\
7 = \N\N\N
A4 4N NN\
1 AR
[V 1\ N\ N\
IR N T
RN N R

TN
»)
]

(

N
™~
AN
N
AN
AN
N
\
\
AN
AY
\
N
A\
A}
\
A
AN 3\
\ 3
AN |
\ 4
\ |
\ |
\ |
\ [
i /
1 i
1 /
| /
| /
/ /
/ <
/ o
/S o
/ ~
e
e
T
- N
- .
g AN
Ve AN —
/. N
7NN ey
[ /77— -
174 NN
I i S\ N
e NN A\
Wil it AN\ \
Wil L\ AR\ R A
PO \\ T WL i
N \ TR Y AR\ \
SN W AT |
emn TMMRY, W N |
N N NN N A /
0N R NS/ 1 /
Z RN T NN, e /
Y NN RN ] /
B A R B I N\ /1] g
BV RN M NS— S s
WO\ VLI s—"/ T
T h NNt =z - .
RN N A e
A NN ¥ RN
EANDY Ny .
IeA =g .
Ny . .
bt Y N /=N
R ~{ 5
. [ 5 )
~ 4 }
™~ N
™~
. TN
~—f 2
)
N

WWW.mymowerparts.com

/
N

~)

J

(

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 54

=
7 =
7 =
4 =
=
S
-
:::::::::: e
.
\\\\_ o e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1525 Page 54 of 54
Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3189 2 /P Tire, Turf,Cub Cadet 20 x 9 x 8
2  634-0246A 2 S Rim Assembly, 8.0 x 6.19 (4-Lug)
3  712-3050 8 /P Lug Nut, 7/16-14
4 741-3032 4 S Bearing, Ball, .75 ID x 1.75 OD
5 634-3015 2 S Rim Assembly, Bead Lock, 6 x 4.5
6  731-3020 2 S HubCap
7 734-3186 2 S  Tire, Turf,Cub Cadet 15x 6 x 6
737-0224 2 Gease Fitting
734-0255 4 S  Valve, Tubeless Air

WWW.mymowerparts.com



